



TEST REPORT

5001 E. Philadelphia Street
Ontario, California - USA 91761 - 2816
Ph: 909-472-4100 | Fax: 909-472-4243
<http://www.iapmortl.org>

Report Number: 2536-18001-002

Project No.: 29225

Report Issued: February 26, 2018.

Client: Aqua-Rex
3301 Spring Mountain Road Ste 18
Las Vegas, NV 89102

Contact: Jonny Seccombe

Source of Samples: The samples were shipped to IAPMO R&T Lab from Aqua-Rex, and received in good condition on October 11, 2017.

Date of Testing: October 25, 2017 through December 15, 2017.

Sample Description: Scale Prevention Device; model: Aqua-Rex WK1-E.

Scope of Testing: The purpose of the testing is to determine the efficacy of the Scale Prevention Device per section 5 of IAPMO IGC 335-2018, entitled "Rapid Scaling Test for Scale Prevention Devices".

CONCLUSION: When tested per Section 5 of IAPMO IGC 335-2018, Aqua-Rex WK1-E reduced scaling by 83% when applied to Las Vegas water heated to 180°F.

Tested by,

Reviewed by,

A handwritten signature in black ink that reads "Hanks Ninh".

Hanks Ninh, Project Engineer

A handwritten signature in black ink that reads "Sean Vuu".

Sean Vuu, P.E., Manager, Specialty Projects

All testing and sample preparation for this report was performed under the continuous, direct supervision of IAPMO R&T Lab, unless otherwise stated. The observations, test results and conclusions in this report apply only to the specific samples tested and are not indicative of the quality or performance of similar or identical products. Only the Client shown above is authorized to copy or distribute the report, and then only in its entirety. Any use of the IAPMO R&T Lab name for the sale or advertisement of the tested material, product or service must first be approved in writing by IAPMO R&T Lab.